PRIMFAL

STRENGTH

PRIMAL STRENGTH V3 HOME RACK

WITH DIP AND LANDMINE

0000006668

/

S ST AN
@QQ@@@@@@@@N@@@@@@@@ \ N
»\?/>
s
=%

7 <
.l

A\

Ny
-

d p66656666664g0 CEEIEE]

T &
o649 O666668

/

gl ./ ©00556@] @QQ%@QQ&. .NWQQQQQ

ASSEMBLY INSTRUCTIONS



EXPLODED DIAGRAM

]
6 By [22]25]26
g [22[25]26]

)

|

N\

L
/P

/0B 66Ec666666666666666

66( 66666

; b > / - 37
® 77T =
9 - @




PART LIST

NUMBER DESCRIPTION QUANTITY
! LEFT SHORT SAFELY !
BAR
5 PLATE CARRIAGE :
LOADED
3 LOWER BEAM 1
4 LEFT LONGER !
SAFELY BAR
5 FOAM ROLLER BAR :
SUPPORT
6 TUBE PLUG 7
7 TOP BEAM 1
8 PULLEY BRACE S s 2
9 LAT BAR 1
10 CLAMPING PLATE 1
11 LOW T BAR 1
12 REAR CROSS BEAM 1
13 CHROME PULL UP !
BAR




14

UPPER CROSS FRAME

15

BOTTOM BASE
FRAME

16

LAT PULL SHAFT

17

FRONT UORIGHT
FRAME

18

REAR UPRIGHT
FRAME

19

PLATE STORAGE

20

16 PULLEY SLEEVE

21

BOLT M10*70

19

22

BOLT M10*65

26

23

BOLT M10*20

24

BOLT M10*40

25

WASHER 10

89

26

LOCK NUT M10

48

27

FOOT COVER

28

8*35 LOCKING BOLT




29

50*50 TUBE PLUG

30

FOAM ROLLER

31

40CM CHAIN LINK

32

GROUND BUCKLE

33

25 HANDER

34

90 PULLEY

35

25MM STANDARD
SPRING COLLAR

36

60*50 PLASTIC TUBE
BUSHING

37

BUFFER WASHER

38

25 RUBBER TUBE CUP

39

30*80 CABLES

40

OLYMPIC ADAPTER

41

HEXAGON SOCKET
SET SCREW M10*10

42

ROUND PLUG

43

CROSS BEAM

44

RIGHT SHORT
SAFETY BAR

45

RIGHT LONGER
SAFETY BAR




46

LEFT HANDLE
SUPPORT

47

RIGHT HANDLE
SUPPORT

48

ROTANTION SUPPORT

g\.

49

COPPER BUSHING

50

SMALL COPPER
BUSHING

51

AXIS

52

BAR SUPPORT

53

NYLON WASHER

54

LOCK PIN

55

PLUM SHAPED
SCREW

56

HEXAGON SHAPED
SCREW

57

55MM STANDARD
SPRING COLLAR

58

BOLT M12*100

I

59

WASHER 12

O || ey \ (o

60

LUCK NUT M12




STEP 01

CEEEEEEEEEEEE]

CEEE]

EEEEEEEEEREEEE =]

EEEEEEEEEREEE

B66066660606066660606006666666666666

21#

M10*70

Qty:12

22#

M10*65

Qty:16

25#

10

Qty:56

26#

‘Eﬁ

M10

Qty:28

06066606666£90666066666666666666686

R
. ,4//:{/\” }
[




STEP 02

=

21# | ——3  |M10*70 Qty:7
22# ——3 |M10*65 Qty:2
24# —3 M10*40 Qty:1
254 10 Qty:20
261 @ M10 |Qty:10




STEP 03

22#| ——3  |M10*65 |Qty:8
25# 10 |Qty:8
26# @ M10 |Qty:8




STEP 04

df;\'?i:;,

N [
caf{peceod L Jrececgeopecceocececceds b

23# 3 M10*20 Qty:1 58#| ——3 |M12*100/Qty:1
24# om—/ M10*40 Qty:2 | | 59# 12 Qty:2
254 10 |Qty:5 | | 60# O M12 | Qty:1
26t M10 |Qty:2




STEP 05




T T

AERAAERA Al

A
M10*40 X 3PCS
1 — ]
AN =
A :
T
I~ ] 9 ]

D12 XPPCS

M12X1PC




100 X1PC

M12*

M10X48PCS

\

\

/A '\ L
) \ <

- \
‘L (‘

\)
(

\

<\
'7

\L
=l

NS

\ ) \ N
\ N > L@v
' Z 7
\ \
A' 7~ 7 A‘
‘ D ( =7 NS =7
<\ T —
=7 S =

7

Vo

\

N\
A \ ) \ @
\ )
(




_nU

- SIZE

—0¢C

190—
180—
170—3

160—
150—
40—

aysepm
big

@O

@Q

&

den InN

@D

2

NN %007

0| ©
(J|@

Ole|@e) )

Q

Jaysep
Buudg

8IN

OLIN

¢

S
Iaysep

—O0F

—0S
—09

—0L

—08
—06

0L

0Ll
—0cl

8N

0L

CIN

L

)€
C

—Oorl

—06G1

—091

—0/l

—061




